Report No: SSP25060140-3E

FCC ID: 2BKCP-YB-V300W2-5

Test Data Appendix of Test Report

1. Duty Cycle

Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)
NVNT a 5745 Ant1 14.65 8.34 5.68
NVNT a 5785 Ant1 14.8 8.3 5.62
NVNT a 5825 Ant1 14.7 8.33 5.68
NVNT n20 5745 Ant1 34.89 4.57 1.83
NVNT n20 5785 Ant1 34.89 4.57 1.83
NVNT n20 5825 Ant1 34.76 4.59 1.84
NVNT n40 5755 Ant1 31.24 5.05 1.9
NVNT n40 5795 Ant1 34.05 4.68 1.9
NVNT ac20 5745 Ant1 31.14 5.07 2.16
NVNT ac20 5785 Ant1 31.25 5.05 2.16
NVNT ac20 5825 Ant1 31.29 5.05 215
NVNT ac40 5755 Ant1 28.54 5.45 2.44
NVNT ac40 5795 Ant1 28.61 5.43 2.44
NVNT ax20 5745 Ant1 56.09 2.51 0.77
NVNT ax20 5785 Ant1 36.57 4.37 0.77
NVNT ax20 5825 Ant1 55.97 2.52 0.77
NVNT ax40 5755 Ant1 55.08 2.59 0.8
NVNT ax40 5795 Ant1 55.2 2.58 0.8
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Report No: SSP25060140-3E

FCC ID: 2BKCP-YB-V300W2-5

2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5745 Ant1 5.82 8.34 14.16 30 Pass
NVNT a 5785 Ant1 5.41 8.3 13.71 30 Pass
NVNT a 5825 Ant1 4.05 8.33 12.38 30 Pass
NVNT n20 5745 Ant1 9.36 4.57 13.93 30 Pass
NVNT n20 5785 Ant1 8.2 4.57 12.77 30 Pass
NVNT n20 5825 Ant1 7.45 4.59 12.04 30 Pass
NVNT n40 5755 Ant1 9.5 5.05 14.55 30 Pass
NVNT n40 5795 Ant1 8.39 4.68 13.07 30 Pass
NVNT ac20 5745 Ant1 9.25 5.07 14.32 30 Pass
NVNT ac20 5785 Ant1 7.56 5.05 12.61 30 Pass
NVNT ac20 5825 Ant1 6.97 5.05 12.02 30 Pass
NVNT ac40 5755 Ant1 8.5 5.45 13.95 30 Pass
NVNT ac40 5795 Ant1 7.25 5.43 12.68 30 Pass
NVNT ax20 5745 Ant1 10.5 2.51 13.01 30 Pass
NVNT ax20 5785 Ant1 11.04 4.37 15.41 30 Pass
NVNT ax20 5825 Ant1 10.99 2.52 13.51 30 Pass
NVNT ax40 5755 Ant1 9.92 2.59 12.51 30 Pass
NVNT ax40 5795 Ant1 10.09 2.58 12.67 30 Pass

Note: Total power=Conducted power + Duty factor
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. Keysight Spectrum Analyzer - Channel Power
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. Keysight Spectrum Analyzer - Channel Power
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. Keysight Spectrum Analyzer - Channel Power
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. Keysight Spectrum Analyzer - Channel Power
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. Keysight Spectrum Analyzer - Channel Power
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. Keysight Spectrum Analyzer - Channel Power
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. Keysight Spectrum Analyzer - Channel Power
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Center Freq
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CF Step
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Man
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Power Spectral Density

-63.76 dBm /Hz
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. Keysight Spectrum Analyzer - Channel Power
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Power NVNT ac20 5785MHz Ant1



Report No: SSP25060140-3E

FCC ID: 2BKCP-YB-V300W2-5

. Keysight Spectrum Analyzer - Channel Power
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Man
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. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.755000000 GHz

#IFGain:Low

. Trig: Free Run

[10:20:01 AMJun 27, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 1 MHz

Channel Power

8.50 dBm /40 MHz

Center Freq
5.755000000 GHz

#VBW 3 MHz

Power Spectral Density

-67.52 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac40 5755MHz Ant1



Report No: SSP25060140-3E

FCC ID: 2BKCP-YB-V300W2-5

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.795000000 GHz

#IFGain:Low

-

[10:21:43 AMJun 27, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 1 MHz

Channel Power

7.25 dBm /40 MHz

Center Freq
5.795000000 GHz

CF Step
8.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-68.77 dBm /Hz

STATUS.

Power NVNT ac40 5795MHz Ant1

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

[02:56:27 PMJul 15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 1 MHz

Channel Power

10.50 dBm /20 MHz

Center Freq
5.745000000 GHz

#VBW 3 MHz

Power Spectral Density

-62.51 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ax20 5745MHz Ant1



Report No: SSP25060140-3E

FCC ID: 2BKCP-YB-V300W2-5

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.785000000 GHz

#IFGain:Low

-

[02:56:57 PMJul 15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 1 MHz

Channel Power

11.04 dBm /20 MHz

Center Freq
5.785000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-61.97 dBm /Hz

STATUS.

Power NVNT ax20 5785MHz Ant1

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

[02:57:29 PMJul 15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 1 MHz

Channel Power

10.99 dBm /20 MHz

Center Freq
5.825000000 GHz

#VBW 3 MHz

Power Spectral Density

-62.02 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ax20 5825MHz Ant1



Report No: SSP25060140-3E

FCC ID: 2BKCP-YB-V300W2-5

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.755000000 GHz

#IFGain:Low

-

[02:59:52 PMJul 15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 1 MHz

Channel Power

9.92 dBm /40 MHz

Center Freq
5.755000000 GHz

CF Step
8.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-66.10 dBm /Hz

STATUS.

Power NVNT ax40 5755MHz Ant1

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

[02:59:31 PMJul 15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 1 MHz

Channel Power

10.09 dBm /40 MHz

Center Freq
5.795000000 GHz

#VBW 3 MHz

Power Spectral Density

-65.93 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ax40 5795MHz Ant1



Report No: SSP25060140-3E

FCC ID: 2BKCP-YB-V300W2-5

3. -6dB Bandwidth

Condition Mode Frequency (MHz) Antenna -6 dB Bandwidth (MHz) Limit -6 dB Bandwidth (MHz) Verdict
NVNT a 5745 Ant1 16.359 0.5 Pass
NVNT a 5785 Ant1 16.434 0.5 Pass
NVNT a 5825 Ant1 16.406 0.5 Pass
NVNT n20 5745 Ant1 17.635 0.5 Pass
NVNT n20 5785 Ant1 17.7 0.5 Pass
NVNT n20 5825 Ant1 17.682 0.5 Pass
NVNT n40 5755 Ant1 36.416 0.5 Pass
NVNT n40 5795 Ant1 36.413 0.5 Pass
NVNT ac20 5745 Ant1 17.51 0.5 Pass
NVNT ac20 5785 Ant1 17.663 0.5 Pass
NVNT ac20 5825 Ant1 17.707 0.5 Pass
NVNT ac40 5755 Ant1 36.424 0.5 Pass
NVNT ac40 5795 Ant1 36.369 0.5 Pass
NVNT ax20 5745 Ant1 17.601 0.5 Pass
NVNT ax20 5785 Ant1 17.608 0.5 Pass
NVNT ax20 5825 Ant1 17.605 0.5 Pass
NVNT ax40 5755 Ant1 36.353 0.5 Pass
NVNT ax40 5795 Ant1 36.318 0.5 Pass




Report No: SSP25060140-3E

FCC ID: 2BKCP-YB-V300W2-5

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

[09:54:05 AMJun 27, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.753161 GHZ

Center Freq
5.745000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 19.8 dBm

16.496 MHz

Transmit Freq Error
x dB Bandwidth

-18.660 kHz
16.36 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT a 5745MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

[09:56:08 AMJun 27, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
16.472 MHz
-20.373 kHz
16.43 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.793197 GHZ

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

#VBW 300 kHz

Total Power 18.5 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT a 5785MHz Ant1



Report No: SSP25060140-3E

FCC ID: 2BKCP-YB-V300W2-5

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

[10:01:55 AMJun 27, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.833171 GHZ

Center Freq
5.825000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 17.1 dBm

16.491 MHz

Transmit Freq Error
x dB Bandwidth

-31.641 kHz
16.41 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT a 5825MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

[10:03:52 AMJun 27, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.675 MHz
-20.890 kHz
17.64 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.7563797 GHz

Center Freq
5.745000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

#VBW 300 kHz

Total Power 20.7 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT n20 5745MHz Ant1



Report No: SSP25060140-3E

FCC ID: 2BKCP-YB-V300W2-5

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

[10:06:34 AMJun 27, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.793817 GHz

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 19.2 dBm

17.706 MHz

Transmit Freq Error
x dB Bandwidth

-33.554 kHz
17.70 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT n20 5785MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

[10:08:39 AMJun 27, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.725 MHz
-26.945 kHz
17.68 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.833814 GHz
-5.2881 dBm

Center Freq
5.825000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

#VBW 300 kHz

Total Power 17.8 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT n20 5825MHz Ant1



Report No: SSP25060140-3E

FCC ID: 2BKCP-YB-V300W2-5

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.755000000 GHz

#IFGain:Low

. Trig: Free Run

[10:16:16 AMJun 27, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.773188 GHz
-5.3964 dBm

Center Freq
5.755000000 GHz

#VBW 300 kHz

Total Power 20.4 dBm

36.271 MHz

Transmit Freq Error
x dB Bandwidth

-20.536 kHz
36.42 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT n40 5755MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

[10:18:26 AMJun 27, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth
36.264 MHz

-42.735 kHz
36.41 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.813164 GHZ
-6.6892 dBm

Center Freq
5.795000000 GHz

#VBW 300 kHz 6.000000 MHz

Man

Total Power 19.0 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT n40 5795MHz Ant1



Report No: SSP25060140-3E

FCC ID: 2BKCP-YB-V300W2-5

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

[10:28:19 AMJun 27, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.7563728 GHz
-3.2293 dBm

Center Freq
5.745000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 20.2 dBm

17.703 MHz

Transmit Freq Error
x dB Bandwidth

-26.808 kHz
17.51 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ac20 5745MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

[10:12:27 AMJun 27, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.721 MHz
-34.499 kHz
17.66 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.793797 GHz

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

#VBW 300 kHz

Total Power 19.2 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ac20 5785MHz Ant1



Report No: SSP25060140-3E

FCC ID: 2BKCP-YB-V300W2-5

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

[10:14:31 AMJun 27, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.833802 GHZ
-6.6757 dBm

Center Freq
5.825000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 18.2 dBm

17.722 MHz

Transmit Freq Error
x dB Bandwidth

-51.531 kHz
17.71 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ac20 5825MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.755000000 GHz

#IFGain:Low

. Trig: Free Run

[10:20:21 AMJun 27, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 100 kHz

Occupied Bandwidth
36.299 MHz

-29.999 kHz
36.42 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.773182 GHZ
-6.5313 dBm

Center Freq
5.755000000 GHz

Span 60 MHz

Sweep 6 ms CF Step

6.000000 MHz
Man

#VBW 300 kHz

Total Power 20.3 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ac40 5755MHz Ant1



Report No: SSP25060140-3E

FCC ID: 2BKCP-YB-V300W2-5

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

[10:22:03 AMJun 27, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.813154 GHZ
-6.8449 dBm

Center Freq
5.795000000 GHz

#VBW 300 kHz

Total Power 19.3 dBm

36.278 MHz

Transmit Freq Error
x dB Bandwidth

-30.690 kHz
36.37 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ac40 5795MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

[12:04:00 PMJul 15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.760 MHz
20.193 kHz
17.60 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.7563821 GHZ

Center Freq
5.745000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

#VBW 300 kHz

Total Power 12.4 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ax20 5745MHz Ant1



Report No: SSP25060140-3E

FCC ID: 2BKCP-YB-V300W2-5

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

[12:05:53 PMJul 15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.793817 GHz

5.785000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 11.6 dBm

17.774 MHz

Transmit Freq Error
x dB Bandwidth

13.673 kHz
17.61 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ax20 5785MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

[12:07:23 PMJul 15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.782 MHz
5.467 kHz
17.61 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.833808 GHZ

Center Freq
5.825000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

#VBW 300 kHz

Total Power 11.0 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ax20 5825MHz Ant1



Report No: SSP25060140-3E

FCC ID: 2BKCP-YB-V300W2-5

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.755000000 GHz

#IFGain:Low

. Trig: Free Run

[12:09:07 PMJul 15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.773185 GHZ

5.755000000 GHz

#VBW 300 kHz

Total Power 12.5 dBm

36.250 MHz

Transmit Freq Error
x dB Bandwidth

8.444 kHz
36.35 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ax40 5755MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

[12:11:00 PMJul 15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth

36.254 MHz
11.572 kHz
36.32 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.81317 GHz

Center Freq
5.795000000 GHz

#VBW 300 kHz 6.000000 MHz

Man

Total Power 11.9 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ax40 5795MHz Ant1



Report No: SSP25060140-3E

FCC ID: 2BKCP-YB-V300W2-5

4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5745 Ant1 16.531
NVNT a 5785 Ant1 16.582
NVNT a 5825 Ant1 16.614
NVNT n20 5745 Ant1 17.801
NVNT n20 5785 Ant1 17.805
NVNT n20 5825 Ant1 17.843
NVNT n40 5755 Ant1 36.391
NVNT n40 5795 Ant1 36.435
NVNT ac20 5745 Ant1 17.851
NVNT ac20 5785 Ant1 17.889
NVNT ac20 5825 Ant1 17.817
NVNT ac40 5755 Ant1 36.49
NVNT ac40 5795 Ant1 36.414
NVNT ax20 5745 Ant1 17.942
NVNT ax20 5785 Ant1 17.985
NVNT ax20 5825 Ant1 17.964
NVNT ax40 5755 Ant1 36.478
NVNT ax40 5795 Ant1 36.546




Report No: SSP25060140-3E FCC ID: 2BKCP-YB-V300W2-5

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [09:53:55 AMJun 27, 2025

Center Freq 5.745000000 GHz Center Freq: 6.745000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.744628 GHz

Ref Offset 2.8 dB
Ref 22.80¢BM 4.5891 dBm

Frequency

Center Freq
5.745000000 GHz

Center 5.745 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 19.7 dBm
16.531 MHz

Transmit Freq Error 11.054 kHz % of OBW Power 99.00 %

x dB Bandwidth 22.34 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5745MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [09:55:57 AMJun 27, 2025

Center Freq 5.785000000 GHz Center Freq: 6.785000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.783722 GHZ

Ref Offset 2.8 dB
Ref 22.80¢BM 2.6741 dBm

Frequency

Center Freq
5.785000000 GHz

Center 5.785 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 17.9 dBm
16.582 MHz

Transmit Freq Error -55.983 kHz % of OBW Power 99.00 %

x dB Bandwidth 22.52 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5785MHz Ant1



Report No: SSP25060140-3E

FCC ID: 2BKCP-YB-V300W2-5

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

[10:01:45 AMJun 27, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 5.832476 GHZ

’1

5.825000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 16.6 dBm

16.614 MHz

Transmit Freq Error
x dB Bandwidth

-39.849 kHz
23.22 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT a 5825MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

[10:03:41 AMJun 27, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.801 MHz
-19.951 kHz
24.30 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.747484 GHZ

5.745000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 20.2 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n20 5745MHz Ant1



Report No: SSP25060140-3E

FCC ID: 2BKCP-YB-V300W2-5

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

[10:06:23 AMJun 27, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 6.781493 GHZ

5.785000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 18.7 dBm

17.805 MHz

Transmit Freq Error
x dB Bandwidth

-22.250 kHz
23.82 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n20 5785MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

[10:08:28 AMJun 27, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.843 MHz
-31.735 kHz
24.53 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.832047 GHZ

5.825000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 17.5 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n20 5825MHz Ant1



Report No: SSP25060140-3E

FCC ID: 2BKCP-YB-V300W2-5

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.755000000 GHz

#IFGain:Low

. Trig: Free Run

[10:16:05 AMJun 27, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr1 65.756668 GHZ
4.4101 dBm

Center Freq
5.755000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 20.1 dBm

36.391 MHz

Transmit Freq Error
x dB Bandwidth

-46.921 kHz
55.94 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n40 5755MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

[10:18:15 AMJun 27, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 430 kHz

Occupied Bandwidth
36.435 MHz

-54.530 kHz
43.57 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.798978 GHz

5.795000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1.2 MHz

Total Power 18.6 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n40 5795MHz Ant1



Report No: SSP25060140-3E

FCC ID: 2BKCP-YB-V300W2-5

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.745000000 GHz

#IFGain:Low

SENSE:PULSE

[10:28:08 AMJun 27, 2025

Center Freq: 6.745000000 GHz
. Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.851 MHz
-32.050 kHz
24.43 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Mkr1 5.74872 GHz

5.745000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz

19.9 dBm

99.00 %
-26.00 dB

STATUS.

OBW NVNT ac20 5745MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

SENSE:PULSE

[10:12:17 AMJun 27, 2025

Center Freq: 6.785000000 GHz

. Trig: Free Run

#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.889 MHz
-25.991 kHz
27.25 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Mkr1 6.778736 GHz

2.9731 dBm

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

18.9 dBm

99.00 %
-26.00 dB

STATUS.

OBW NVNT ac20 5785MHz Ant1



Report No: SSP25060140-3E FCC ID: 2BKCP-YB-V300W2-5

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [10:14:21 AMJun 27, 2025

Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 5.824235 GHZ

Ref Offset 2.79 dB
Ref 22.79 dBm

5.825000000 GHz

Center 5.825 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 17.9 dBm
17.817 MHz

Transmit Freq Error -21.804 kHz % of OBW Power 99.00 %

x dB Bandwidth 24.71 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5825MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [10:20:11 AMJun 27, 2025

Center Freq 5.755000000 GHz Center Freq: 6.755000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.7563512 GHZ

Ref Offset 2.81 dB
Ref2281d8Bm 42051 dBm

Frequency

Center Freq
5.755000000 GHz

Center 5.755 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz
Man

Occupied Bandwidth Total Power 19.7 dBm
36.490 MHz

Transmit Freq Error -19.858 kHz % of OBW Power 99.00 %

x dB Bandwidth 49.90 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac40 5755MHz Ant1



Report No: SSP25060140-3E FCC ID: 2BKCP-YB-V300W2-5

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [10:21:53 AMJun 27, 2025

Center Freq 5.795000000 GHz Center Freq: 6.795000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 65.787626 GHz

Ref Offset 2.79 dB
Ref 22.79 dBm

5.795000000 GHz

Center 5.795 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 18.7 dBm
36.414 MHz

Transmit Freq Error -36.972 kHz % of OBW Power 99.00 %

x dB Bandwidth 52.49 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac40 5795MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [12:03:51 PMJul 15, 2025

Center Freq 5.745000000 GHz Center Freq: 6.745000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.743803 GHZ

Frequency

Ref Offset 2.8 dB
Ref 22.80 dBm

Center Freq
5.745000000 GHz

Center 5.745 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 12.2 dBm
17.942 MHz

Transmit Freq Error 16.879 kHz % of OBW Power 99.00 %

x dB Bandwidth 25.17 MHz x dB -26.00 dB

STATUS.

OBW NVNT ax20 5745MHz Ant1



Report No: SSP25060140-3E

FCC ID: 2BKCP-YB-V300W2-5

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.785000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6.785000000 GHz

. Trig: Free Run
#Atten: 30 dB

[12:05:43 PMJul 15, 2025

Radio Std: Nene

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 200 kHz

Occupied Bandwidth

17.985 MHz
6.218 kHz
25.28 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Mkr1 6.782783 GHZ
-5.6077 dBm

Span 30 MHz
Sweep 1.333 ms|

11.3 dBm

99.00 %
-26.00 dB

STATUS.

[ [ntl

Frequency

Center Freq

5.785000000 GHz

CF Step
3.000000 MHz

OBW NVNT ax20 5785MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.825000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 5.825000000 GHz

. Trig: Free Run
#Atten: 30 dB

[12:07:13 PMJul 15, 2025

Radio Std: Nene

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 200 kHz

Occupied Bandwidth

17.964 MHz
16.281 kHz
25.43 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Mkr1 5.819618 GHZ

Span 30 MHz
Sweep 1.333 ms|

10.7 dBm

99.00 %
-26.00 dB

STATUS.

[ [ntl

Frequency

Center Freq
5.825000000 GHz

CF Step
3.000000 MHz
Man

OBW NVNT ax20 5825MHz Ant1



Report No: SSP25060140-3E

FCC ID: 2BKCP-YB-V300W2-5

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.755000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6.755000000 GHz

. Trig: Free Run
#Atten: 30 dB

[12:08:57 PMJul 15, 2025

Radio Std: Nene

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 430 kHz

Occupied Bandwidth
36

Transmit Freq Error

x dB Bandwidth

8 MHz

18.361 kHz
45.35 MHz

#VBW 1.2 MHz

Total Power

% of OBW Power
x dB

Mkr1 6.741464 GHZ
-3.5166 dBm

Span 60 MHz
Sweep 1.333 ms|

12.4 dBm

99.00 %
-26.00 dB

STATUS.

[ [ntl

Frequency

Center Freq

5.755000000 GHz

CF Step
6.000000 MHz

OBW NVNT ax40 5755MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.795000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6.795000000 GHz

. Trig: Free Run
#Atten: 30 dB

[12:10:50 PMJul 15, 2025

Radio Std: Nene

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 430 kHz

Occupied Bandwidth

36.546 MHz
1.686 kHz
45.76 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1.2 MHz

Total Power

% of OBW Power
x dB

Mkr1 6.781242 GHZ

Span 60 MHz
Sweep 1.333 ms|

11.7 dBm

99.00 %
-26.00 dB

STATUS.

[ [ntl

Frequency

Center Freq
5.795000000 GHz

CF Step
6.000000 MHz
Man

OBW NVNT ax40 5795MHz Ant1



Report No: SSP25060140-3E

FCC ID: 2BKCP-YB-V300W2-5

5. Maximum Power Spectral Density Level

Condition | Mode | Frequency | Antenna | Conducted PSD | Duty Factor 10log Total PSD Limit Verdict
(MHz) (dBm) (dB) (510/500) | (dBm/500KHz) (dBm/500KHz)
NVNT a 5745 Ant1 -4.77 8.34 0.086 3.656 30 Pass
NVNT a 5785 Ant1 -6.32 8.3 0.086 2.066 30 Pass
NVNT a 5825 Ant1 -7.61 8.33 0.086 0.806 30 Pass
NVNT n20 5745 Ant1 -2.69 4.57 0.086 1.966 30 Pass
NVNT n20 5785 Ant1 -4.47 4.57 0.086 0.186 30 Pass
NVNT n20 5825 Ant1 -5.64 4.59 0.086 -0.964 30 Pass
NVNT n40 5755 Ant1 -5.31 5.05 0.086 -0.174 30 Pass
NVNT n40 5795 Ant1 -7.68 4.68 0.086 -2.914 30 Pass
NVNT ac20 5745 Ant1 -4.52 5.07 0.086 0.636 30 Pass
NVNT ac20 5785 Ant1 -3.63 5.05 0.086 1.506 30 Pass
NVNT ac20 5825 Ant1 -5.37 5.05 0.086 -0.234 30 Pass
NVNT ac40 5755 Ant1 -6.89 5.45 0.086 -1.354 30 Pass
NVNT ac40 5795 Ant1 -7.68 543 0.086 -2.164 30 Pass
NVNT ax20 5745 Ant1 -7.87 2.51 0.086 -5.274 30 Pass
NVNT ax20 5785 Ant1 -9.05 4.37 0.086 -4.594 30 Pass
NVNT ax20 5825 Ant1 -9.41 2.52 0.086 -6.804 30 Pass
NVNT ax40 5755 Ant1 -10.79 2.59 0.086 -8.114 30 Pass
NVNT ax40 5795 Ant1 -19.4 2.58 0.086 -16.734 30 Pass

Note: Total PSD=Conducted PSD + Duty factor+(10log(Test RBW/ Limit RBW)




Report No: SSP25060140-3E FCC ID: 2BKCP-YB-V300W2-5

' Keysight Spa:trum Ana\yzer EiweptSA
50 Q SENSE:PULSE| [
00000 GHz #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Dffset 2.8 dB
1LD dBidiv.  Ref 20.00 dBm
og

5.760000000 GHz

3.000000 MHz
uto Man

Freq Offset
0 Hz

Scale Type

B ==

Span 30.00 MHz||ESE Lin
#VYBW 1.5 MHz* Sweep 1.333 ms (10001 pts

PSD NVNT a 5745MHz Ant1

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [

#Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

[09:56:17 AMJun 27, 2025

Ref Dffset 2.8 dB
1LD dBidiv.  Ref 20.00 dBm
og

-

5.800000000 GHz

CF Step
3.000000 MHz
t Man

—
I
o

Freq Offset
0 Hz

Scale Type

Span 30.00 MHz||ESE Lin
#VYBW 1.5 MHz* Sweep 1.333 ms (10001 pts

PSD NVNT a 5785MHz Ant1



Report No: SSP25060140-3E

FCC ID: 2BKCP-YB-V300W2-5

. Keysight Spa:trum Ana\yzer EiweptSA

50Q

5000000 GHz
PNO: Fast —»—
IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset2.79 dB

1LD gBIdw Ref 20.00 dBm

Span 30.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.840000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Log Lin

PSD NVNT a 5825MHz Ant1

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

[10:04:00 AMJun 27, 2025

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Mkr1 5.752 692 GHz

Ref Offset2.8 dB -2.692 dBm

1LD gBIdw Ref 20.00 dBm

Span 30.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.760000000 GHz

CF Step
3.000000 MHz

uto Man

Freq Offset
0 Hz

Scale Type

Log Lin

PSD NVNT n20 5745MHz Ant1



Report No: SSP25060140-3E

FCC ID: 2BKCP-YB-V300W2-5

. Keysight Spectrum Analyzer - Swept SA

500 AC SENSE:PULSE| |
#Avg Type: RMS

Avg[Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset2.8 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.800000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT n20 5785MHz Ant1

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset2.79 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.840000000 GHz

CF Step
3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT n20 5825MHz Ant1



Report No: SSP25060140-3E

FCC ID: 2BKCP-YB-V300W2-5

. Keysight Spectrum Analyzer - Swept SA

500 AC

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset2.81 dB
Ref 20.00 dBm

Span 60.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.786000000 GHz

6.000000 MHz

uto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT n40 5755MHz Ant1

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Mkr1 5.806 556 GHz

Ref Offset2.79 dB -7.681 dBm

Ref 20.00 dBm

Span 60.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.826000000 GHz

CF Step
6.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT n40 5795MHz Ant1



Report No: SSP25060140-3E FCC ID: 2BKCP-YB-V300W2-5

s Keysight Spectrum Analyzer - Swept SA
500 AC SENSE:PULSE| |
#Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset2.8 dB
Ref 20.00 dBm

5.760000000 GHz

3.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Span 30.00 MHz||ESE Lin
#VYBW 1.5 MHz* Sweep 1.333 ms (10001 pts

PSD NVNT ac20 5745MHz Ant1

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE| | [10:12:37 AMJun 27, 2025
#Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset2.8 dB
Ref 20.00 dBm

5.800000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Span 30.00 MHz||ESE Lin
#VYBW 1.5 MHz* Sweep 1.333 ms (10001 pts

PSD NVNT ac20 5785MHz Ant1



Report No: SSP25060140-3E

FCC ID: 2BKCP-YB-V300W2-5

. Keysight Spa:trum Ana\yzer EiweptSA

50Q

5000000 GHz

PNO: Fast —»—

IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset2.79 dB

1LD gBIdw Ref 20.00 dBm

#V/BW 1.5 MHz*

5.840000000 GHz

3.000000 MHz
uto Man

Freq Offset
0 Hz

Scale Type

Lin

Span 30.00 MHz /|5

Sweep 1.333 ms (10001 pts

PSD NVNT ac20 5825MHz Ant1

. Keysight Spectrum Analyzer - Swept SA

PNO: Fast —»—

IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset2.81 dB

1LD gBIdw Ref 20.00 dBm

#V/BW 1.5 MHz*

5.786000000 GHz

CF Step
6.000000 MHz
uto Man

Freq Offset
0 Hz

Scale Type

Lin

Span 60.00 MHz /|5

Sweep 1.333 ms (10001 pts

PSD NVNT ac40 5755MHz Ant1



Report No: SSP25060140-3E

FCC ID: 2BKCP-YB-V300W2-5

. Keysight Spa:trum Ana\yzer EiweptSA

50Q

5000000 GHz

PNO: Fast —»—

IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset2.79 dB

1LD gBIdw Ref 20.00 dBm

#V/BW 1.5 MHz*

5.826000000 GHz

6.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Span 60.00 MHz /|5

Sweep 1.333 ms (10001 pts

PSD NVNT ac40 5795MHz Ant1

. Keysight Spectrum Analyzer - Swept SA

PNO: Fast —»—

IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset2.8 dB

1LD gBIdw Ref 20.00 dBm

#V/BW 1.5 MHz*

5.760000000 GHz

CF Step
3.000000 MHz
uto Man

Freq Offset
0 Hz

Scale Type

Lin

Span 30.00 MHz /|5

Sweep 1.333 ms (10001 pts

PSD NVNT ax20 5745MHz Ant1
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6. Band Edge

Condition Mode Frequency (MHz) Antenna Max Value (dBm) Verdict
NVNT a 5745 Ant1 -21.88 Pass
NVNT a 5825 Ant1 -26.68 Pass
NVNT n20 5745 Ant1 -14.89 Pass
NVNT n20 5825 Ant1 -26.85 Pass
NVNT n40 5755 Ant1 -14.19 Pass
NVNT n40 5795 Ant1 -26.18 Pass
NVNT ac20 5745 Ant1 -14.41 Pass
NVNT ac20 5825 Ant1 -22.4 Pass
NVNT ac40 5755 Ant1 -14.39 Pass
NVNT ac40 5795 Ant1 -25.56 Pass
NVNT ax20 5745 Ant1 -32.2 Pass
NVNT ax20 5825 Ant1 -33.48 Pass
NVNT ax40 5755 Ant1 -34.09 Pass
NVNT ax40 5795 Ant1 -42.44 Pass
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7. Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5745 Ant1 -32.38 -27 Pass
NVNT a 5785 Ant1 -32.77 -27 Pass
NVNT a 5825 Ant1 -31 -27 Pass
NVNT n20 5745 Ant1 -30.17 -27 Pass
NVNT n20 5785 Ant1 -29.98 -27 Pass
NVNT n20 5825 Ant1 -31.86 -27 Pass
NVNT n40 5755 Ant1 -31.99 -27 Pass
NVNT n40 5795 Ant1 -32.31 -27 Pass
NVNT ac20 5745 Ant1 -31.31 -27 Pass
NVNT ac20 5785 Ant1 -31.87 -27 Pass
NVNT ac20 5825 Ant1 -31.71 -27 Pass
NVNT ac40 5755 Ant1 -32.24 -27 Pass
NVNT ac40 5795 Ant1 -32.26 -27 Pass
NVNT ax20 5745 Ant1 -31.42 -27 Pass
NVNT ax20 5785 Ant1 -31.48 -27 Pass
NVNT ax20 5825 Ant1 -31.88 -27 Pass
NVNT ax40 5755 Ant1 -31.77 -27 Pass
NVNT ax40 5795 Ant1 -31.68 -27 Pass

Note: Testing is carried out with frequency rang 30MHz to the 40GHz, above 27GHz not recorded for no spurious point have a margin of

less than 20dB with respect to the limits.
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